EPA-R2-73-164 : _ _
FEBRUARY 1973 Environmental Protection Technology Series

Kraft Pulping Effluent Treatment
and Refuse-State of the Art

(€D S74
S

N AGeNC!

«
L’

O

«
L pROTE”

Office of Research and Monitoring

U.S. Environmental Protection Agency

Washington, D.C. 20460



RESEARCH REPORTING SERIES

Research reports of the Office of Research and
Monitoring, Environmental Protection Agency, have
been grouped into five series. These five broad
categories were established to facilitate further
development and application of environmental
technology. Elimination of traditional grouping
was consciously planned to foster technology
transfer and a maximum interface in related
fields. The five series are:
[...]
a high loading of impurities on the carbon. Also, plugging
of the bed is avoided by the upflow of water (57). The utili-
zation of moving beds is of principal importance in larger
units where the lower capital investment, compared with columns
in series, is of importance. With the possible exception of
instrumentation costs, this system comes the closest to com-
pletely exhausting the carbon with the minimum capital invest-
ment (45).

16



2. Powdered Carbon

Powdered activated carbon is used to treat liquids by the
layer filtration method, batch contact system, multistage
countercurrent flow system, or the divided flow system (43).

Layer filtration involves making a slurry of powdered carbon
in a suitable liquid. A precoat carbon filter cake is then

formed on the filter cloth of a filter and the liquid to be

treated is allowed to flow through the precoat.

In the batch contact system, carbon is added to a tank of

liquid, the contents are agitated, and the carbon is removed
by filtration.

To reduce the amount of powdered carbon needed, multistage
countercurrent and divided flow systems are used. In the
multistage countercurrent system the carbon is used more

than once. For example, in a two stage countercurrent system
two sets of carbon contact tanks and two sets of filters are
used. In the first tank, untreated liquid is mixed with carbon
that has already been used in the second tank. In the second
tank, the partially-purified liquid is contacted with fresh
carbon. This process is best for a product that is made con-
tinuously. '

For liquids that have to be treated only intermittently,
countercurrent treatment is not feasible because it is impracti-
cal to store partially-spent carbon. 1In this system, as shown
in Figure 3, the solution is purified in two stages, using
fresh carbon at each stage.

Adsorption Applications

1. Water Treatment

Hager (55) has described the use of granular activated carbon
for water treatment at Nitro, West Virginia. The water treat-
ment plant treats water from a river heavily polluted with
various organic and industrial wastes and before the use of
activated carbon the odor and carbon-chloroform extracts (CCE)
of the treated water frequently exceeded recommended levels.
Using 14x40 mesh granular carbon beds as combination filter-
adsorption units, an average of 8 mgd of water are treated.
Treatment ahead of the carbon beds consists of double aeration
to remove volatile components, after which the water enters a
24-hour sedimentation basin where alum is added as a coagulant
and chlorine is added as a disinfectant. After coagulated
impurities have settled out, the water is passed through the
carbon beds. Table II depicts the reported capability of the
carbon. On-site regeneration of the spent carbon is accomplished
in a multihearth furnace.

17



UNTREATED ONCE TREATED

Turbidity (Jackson
units) - 5-15 5 0.05

Carbon-Chloroform

Extract Value (ppb) - 200 200 50

18

LIQUID FRESH CARBON LIQUID ; FRESH CARBON
MIX TANK MIX TANK
- ol it
LIQUID-CARBON LIQUID-CARBON
MIXTURE MIXTURE
FILTER FILTER
Figure 3
Divided Feed Application of Powdered Carbon
Table I1
Activated Carbon Treatment of Water at Nitro, W. Va,
Test Raw Applied to  Recommended Finished
Parameter Water Filters Standards Water
Threshold Odor No. 66-333 30-50 3 0-3



In the last few years that has been intense interest in the
use of activated carbon to treat municipal and industrial
wastewater. Although there are some plant-scale installations,
most of the investigations have been pilot~scale or laboratory
evaluations.

2. Municipal Effluents

One commercial installation for the treatment of municipal
waste by activated carbon is operated by the South Tahoe Public
Utility District in California (29,28). Effluent from a con-
ventional activated sludge process is coagulated with alum and
filtered through mixed-media filters in series. Effluent from
the filters is then passed through two upflow, countercurrent
granular activated columns in parallel Table III depicts the
effectiveness of the plant in removing impurities. The final
effluent was colorless, odorless, and had a turbidity of less
than 0.5 Jackson Units. The granular carbon beds reduced the

Table III

South Tahoe Public Utility District - Overall Plant Efficiency (29)

Chlorinated

Test Raw Activated Effluent Carbon Column
Parameter Waste Sludge Effluent from Filters Effluent
B.0.D., mg/1 200-400 20-40 1 1
C.0.D., mg/l 400-600 80-160 30-60 3-16
Total Organic

Carbon, mg/l - - 10-18 1-6
Suspended Solids 160-350 5-20 0.2-3.0 0.5

mg/1
Turbidity, units 50-150 30-70 0.2-3.0 0.5
Phosphates, mg/l 15-35 25-30 0.1-1.0 0.1-1.0
A.B.S., mg/1l 2-4 1.1-2.9 1.1-2.9 0.002-0.5
Coliform Bacteria, 4
MPN/100 ml 15x10° 15x10 15 2.2
Color, units High High 10-30 5
Odor Odor Odor Odor Odorless

19



C.0.D. from the 30 to 60 mg/l range to the 3 to 16 mg/l range.

The influent to the carbon column had a total organic carbon (TOC)
content of 10 to 18 mg/l while the effluent from the carbon
treatment contained 1 to 6 mg/l TOC. The treatment facilities
also prividefor carbon regeneration in a multiple hearth furnace.

An 0.3 mgd granular activated carbon pilot plant at Pomona,
California has been in operation since 1965 under the direction
of the Federal Water Pollution Control Administration and the
Los Angeles County Sanitation District. The plant uses a four-
stage, packed-bed, downflow, granular activated carbon column
to treat effluent (primarily domestic) from a contact stabiliza-
tion activated 'sludge treatment (35). The spent carbon is re-
activated in a multihearth furnace. Table IV lists the average
water quality characteristics obtained in more than a year of
operation.

Table IV

Average Water Quality Characteristics - Pomona Pilot Plant (35)
(June, 1965 - August, 1966)

Parameter Column Influent Column Effluent
Suspended Solids, mg/1l 10 1
C.0.D., mg/l 47 9.5
Dissolved C.0.D.,mg/1 31 7
T.0.C., mg/1 13 2.5
Nitrate, as N, mg/1 6.7 3.7
Turbidity, JTU 10.3 1.6
Color 30 3
Threshold Odor 12 1

It was observed that dissolved oxygen decreased and carbon
dioxide increased as the effluent passes through the carbon
columns. These observations, plus the fact that the average
nitrate-nitrogen decreased, led investigators to believe that

the column performance was being enhanced by biological activity.
Further tests, using small carbon columns showed that activated
carbon columns can be used to reduce the nitrate in highly
nitrified effluents to less than 10 mg/l. It was found that
supplemental organics would have to be fed to the column to

20



échieve more thaﬁ the 3 mg/l that is removed routinely. Methanol
in amounts equivalent to 20 and 40 mg/l of COD was fed to a small
column receiving 25 mg/l of nitrate (as nitrogen) for extended

periods. This increased the nitrate removal up to 15 mg/l (as
nitrogen).

Joyce, et al., performed laboratory and pilot scale evaluations
of the use of granular activated carbon to treat secondary
effluent from the activated sludge treatment system at the
Pleasant Hills Treatment Plant in suburban Pittsburgh (2). They
judged the effectiveness of the system by the degree of COD and
ABS removal. The secondary effluent was pretreated by passage
through a sand filter, and downflow columns in series were used
for the carbon treatment. .The COD content was reduced from the
50 to 70 mg/l range to the 12 to 20 mg/l range under a variety
of operating conditions. Refractory organics such as ABS were
eliminated completely.

Beebe and Stevens (4) investigated the use of powdered activated
carbon in a pilot plant operated at 7 to 9 gallons per minute.
The trials, conducted on activated sludge effluent from the
Tucson Municipal Sewage Treatment Plant, used an Accelator
(trademark of Infilco) recirculating slurry contact treatment
unit having a nominal treatment capacity of five gallons per
minute. To prevent excessive carryover of carbon it was found
necessary to coagulate the carbon particles. A dosage of 15 mg/l
of ferric sulfate and 0.5 mg/l of cationic polyelectrolyte were
applied to the primary mixing zone and to the coagulating zone
respectively. The effluent from the Accelator was filtered
through sand filters. The following table shows the capability
of the process during a run using a carbon dosage of 138 mg/1.
Effluent from the sand filter was chlorinated and analyzed with
respect to the Public Health Service's 25 physical and chemical
drinking water standards. The product water quality met or ex-
ceeded 23 of 25 drinking water standards.

Table V

Results of Run No. 3 - Tucson Pilot Plant (4)

Test : Influent to Effluent from
Parameter Carbon Unit Sand Filter
Turbidity, units 17.6 1

Color, units 15.7 3.6
C.0.D., mg/l 36 - 14
A.B.S., mg/l 4,2 0.25

21



A ten gallon per minute pilot plant using powdered activated car=-
bon is being operated by FWPCA personnel at the Lebanon, Ohio
Municipal Sewage Treatment Plant (70). The powdered carbon
adsorption pilot plant uses two stage countercurrent adsorption
with three tanks per stage (102). The first tank is an agitated
contact tank providing two to seven minutes retention time for
the influent from an activated sludge treatment system. Poly-
electrolyte is added at a dosage of 1 to 3 mg/l to the effluent
in the pipeline between the first and second tanks. The second
tank is a flocculation tank providing 15 minutes retention time.
The third tank is a sedimentation tank.

Carbon dosages ranged from 100 to 300 mg/l and a secondary

effluent concentration of 15 ppm total organic carbon was re-

duced to 1.5 ppm. If a primary effluent was used, secondary- :
treated quality water was obtained. Table VI presents a summary

of results from several trials of treating primary effluent with
powdered activated carbon (70).

Table VI

Treatment of Primary Effluent by Powdered Carbon,
Lebanon, Ohio (70).

Primary Powdered Carbon
Effluent Effluent Filter
Carbon, Flow, _ Polymer, mg/1 T.0.C.,Turbid. T.0.C.,Turbid. Run
Run mg/l gpm 1lst Stage 2nd Stage mg/l  JTU mg/1  JTU Hr.
3 200 5 1.0 1.5 69.0 41.7 10.2 3.3 27
5 200 5 1.0 1.5 41,7 23.4 3.7 1.0 22
6 200 5 1.5 1.5 46,3 28,5 4.1 2.2 29
7 200 5 1.5 1.5 48.4 30.5 6.7 2.9 22
9 300 5 1.5 3.0 67.1 45,0 11.0 1.2 24

In a study of treating municipal waste water with powdered activated
carbon (42), it was found that surface area in pores greater than
14R in radius gave the best correlation with TOC adsorption capacity
of several commercial carbons, It was concluded that for absorbing
organics from municipal waste water, the carbon should have a broad
spectrum of pore sizes,

A plant designed to treat 10 mgd of municipal waste water at
Rocky River, Ohio, by granular activated carbon following primary

22



clarification has been described (17). This design uses eight

down-flow single-stage columns operated in parallel, each 16 ft.
in diameter and 25 ft, high to reduce BOD by 85%.

3. Pulp and Paper Applications

Several investigators have evaluated the capabilities of activated
carbon in treating various pulp and paper mill effluents. These
investigations have been on a laboratory and small pilot-scale
basis. No commercial applications have been reported.

Hunt (65) investigated nine different activated carbons for
decolorizing a 50/50 mixture of acid and caustic semi-chemical
bleaching wastes., Adsorptive capacities (in terms of volume of
liquid treated per unit weight of carbon) at 1007 decolorization
ranged from 180 to 288 ml/g.

Investigations of color removal from a 50/50 mixture of acid and
caustic semi-chemical bleaching wastes by powdered and granular
activated carbon, activated alumina, and mixtures of these absorbents
has also been reported (110). Both powdered and granular activated
carbons were observed to be more effective than powdered and granular
activated alumina. Mixtures of the adsorbents were no more effective
than if the two had been used separately.

Fuchs (46) studied the effects of Ph and temperature on the adsorption
of color from kraft caustic stage effluent, lime process effluent,
chlorination stage effluent, and various combinations of chlorinationm,
caustic, and hypochlorite stage effluents, He found that the adsorp-
tion of color from bleaching effluents is increased by decreasing pH
and increasing temperature. The pH exerts the greatest effect on
equilibrium, whereas the greatest effect of temperature is on the

rate of adsorption.

McGlasson (72) also studied the treatment of various pulp and paper
mill effluents with activated carbon. For comparative purposes, he
treated kraft mill caustic bleach effluent with 15 g/1 of lime as
specified by Herbert (63) and with 10 g/l of pulverized activated
carbon. Removal of color was comparable for lime treatment (95%)
and activated carbon (90%). The lime treatment resulted in 45.5%
removal of COD and 397 removal of BOD, whereas the carbon removed
almost 80% of the COD and over 607 of the BOD. Table VII summarizes
the results that were obtained (72).

23



e

Treatment
of
sample

15 g/1 lime

10 g/1 carbon

Table VII

Lime and Carbon Treatment of Kraft Mill Bleach Plant
Caustic Extract Effluent (72)

Color C.0.D, . B.0.D,
Before After % Re- Before After % Re-~ Before After % Re-
trtmt, trtmt, moved trtmt, trtmt, moved trtmt, trtmt, moved
9,750 500 95 1,603 875 45 - 260 ~ 159 39
9,750 1,250 87 1,603 348 78 230 91 60



McGlasson also treated the caustic extract using lime and carbon
treatment in series. The lime treatment was used ahead of the
carbon treatment to remove the bulk of the color, and the carbon
was used as a polishing agent, Using this treatment sequence,
99% of the color was removed as was 887 of the COD and 83% of the
BOD. Studies reported by Smith and Berger (8) using a similar
treatment sequence substantiated the reported capability of this
scheme for removing BOD and color.

McGlasson also compared the capabilities of powdered and granular
activated carbons in treating kraft mill total effluent. He
found that a 10 g/1 application of powdered carbon resulted in
987% color removal and 827 COD removal.

Lueck (68) has issued several reports on the use of granular
activated carbon for treatment of sulfite condensate wastes,.
He reported that activated carbon adsorbed volatile organic
acids and high percentages of the COD - causing materials
quite efficiently.

Hansen and Burgess (12) evaluated the capability of granular
activated carbon to treat kraft condensate wastes. Using two
grades of granular carbon, they first pulverized and graded

the carbons to a uniform size by washing through a 325 mesh sieve.
The pulverized samples were then used for establishing batch-
type isotherms on a condensate having an initial COD, BOD, and
TOC of 910, 440, and 185 mg/l respectively., A dosage of about

2 g/1 of carbon removed a little more than 607 of the COD and
slightly less than 70% of the BOD and TOC. Extrapolation of
Frendlich isotherms showed that the ultimate capacity of one
carbon for COD should be 1.35 mg. COD/mg. carbon while the cap-
acity of the second carbon should be 2.1 mg COD/mg., carbon.
Column studies showed the capacities of the two carbons in the
granular form were 0.7 and 0,96 mg. COD/mg. carbon.

Thibodeaux and Berger (9) have made pilot scale investigations of
renovation of pulp and paper mill effluent in which activated
¢arbon adsorption is one of the processes used in the treatment
sequence. They performed trials on total mill effluents from an
unbleached kraft linerboard mill and a bleached kraft mill, and

on a bleached kraft mill caustic extract., The clarified effluents
were subjected to lime treatment followed by biological oxidation
and then adsorption by activated carbon in granular carbon columns.
Tables VIII through XI summarize the conditions of each trial as
well as the results (9).

The results shown in Tables VIII through XI indicate that the
combined process of massive lime treatment, biological treatment,
and activated carbon treatment is feasible on a pilot scale, The
[...]
silica, and (c) polyelectrolytes.

Most of the coagulants used in water treatment as well as many other
coagulating or precipitating agents have been investigated for the treat-
ment of pulp and paper mill effluents. Foremost among the chemicals
investigated were alum, ferric sulfate, lime, and various combinations

of these (74). Fuller recently reported the investigation of a number

of salts, mineral acids, waste pickling liquor, waste from alum manufac-
ture, and waste from aluminum ore processing (47).

Coagulation and precipitation techniques are not widely used on a plant-
scale for the treatment of pulp and paper wastes. It is estimated that
approximately 5% of the industry utilizes coagulants (40). The most
common use for coagulants is in the separation of solids from water for
clarification or reuse purposes. One unbleached kraft mill is removing
color from total effluent by the use of lime (83).

White water reclamation for reuse is accomplished by magnesium hydroxide
precipitation by one mill having a limited fresh water supply (66). The
process utilizes excess lime to precipitate magnesium hydroxide which
flocculates suspended solids.

It is reported that polyelectrolytes are being used in the paper indu§try
to improve white water clarification in savealls, to improve vacuum fil-

tration of sludges, and to increase solids removal in mixed pulp and paper
mill wastes (92). Other advantages of polyelectrolytes are claimed to

be simpler handling and feeding equipment, and decreased tonnage of total

sludge (solids plus coagulant).

63



Rrocess Capabilities

Although coagulation is not extensively used on a plant scale in the
pulp and paper industry, it has been widely investigated, and the capa-
bilities of the process are fairly well documented. The following para-
graphs describe some of the investigations and results which have been
reported in the literature.

It is reported that investigation of the use of guar gums, synthetic
polymers, and ferric sulfate showed that 20 to 40 mg/l of the coagulants
was required to produce significant reductions in the color and suspended
solids (25). The maximum B,0,D, reduction reported was 23%.

Rebhum, et al. reported that waste water from newsprint production is
easily flocculated with alum and 30 to 40 mg/l is necessary to obtain
a clear water (86). They also found that wastewater resulting from the
manufacture of offset grade paper could not be flocculated with alum,
sodium aluminate, lime, ferric sulfate, chlroine plus alum, chlorine
plus ferric sulfate or various cationic, anionic, and nonionic poly-
electrolytes. Further study using a synthetic colloidal system con-
taining the components of offset white water showed that the high
stability of the dispersion was due to an interaction between kaolin
and pregelatinized starch. It was found that the addition of sodium
bentonite clay caused a breakdown of the dispersion and brought about
good flocculation and clarification.

The National Council for Air and Stream Improvement has evaluated 42
polyelectrolytes as coagulants in boardmill effluent (79). The most
effective dosage was found to be 0.5 to 2.0 mg/l, and 1.0 mg/1l gave
consistently good results. Suspended solids removal increased from
887 without chemical addition to 94 to 967 with additions, producing

a supernatant suspended solids concentration of 18 to 30 mg/l. The
reported polyelectrolyte cost for treating this type waste water ranged
from $5.50 to $14 per million gallons.

Middlebrooks, et al. reported investigation of alum and six organic poly-
electrolytes, not previously used on pulp and paper mill wastes (25).

The polyelectrolytes tested included anionic, nonionic, and cationic
materials. The effectiveness of the various coagulants was judged by
removal of suspended solids, C,0.D., B.0.D., and color. It was found
that effective coagulation of the wastewater with the organic coagulants
is dependent upon the pH of the effluent. Significant reductions in
C.0.D. (54%), suspended solids (95%) and color (95%) of the kraft mill
wastes were effected by alum and the polyelectrolytes; however, less

than 207 reduction in B,0.D. was achieved,

Stemen (99) reported a unique method for the clarification of white
water with the aid of a coagulating chemical. The process involves
three steps, the first of which is the rapid mixing of white water with
a coagulating chemical and a ferromagnetic powder. 1In the second step

64



the mixture is gently agitated to promote the formation of floc, and in
the third step the floc is rapidly removed (5-25 seconds) by passing the
waste over a magnetic drum. The process was tested in a 10 gpm continu-
ous pilot plant using roofing mill waste. Removal of 30 to 50% of the

B.0.D., 90% of the settleable solids, and 60 to 70% of the total sus-
pended solids were achieved.

S?veral investigations of color removal by coagulation or chemical tech-
niques have been reported. Moggio (74) reported the treatment of bleach
plant wastes using lime, ferric sulfate-lime, and alum-lime combinations
in the laboratory. Using lime alone, dosages ranged from approximately
860 to 3100 ppm, resulting in B.0.D, reduction of 2 to 15% and color
reduction of 24 to 70%. Ferric sulfate-lime treatment, with the ferric
sulfate application ranging from 172 to 860 ppm and the lime dosages
from 687 to 1720 ppm, resulted in 2 to 18% B.0.D. reduction and color
reduction of 34 to 84%. Alum-lime treatment using the same levels of

dosage resulted in 0 to 18% reduction in B,0.D, and 45 to 80% color
removal.

Moggio also treated mixed bleach plant-pulp mill wastes with the lime,
ferric sulfate-lime, and alum-lime coagulants. Using various concentra-
tions, up to 25% removal of B,0.D., and 91% removal of color were achieved. .

The sludges which were obtained were gelatinous in nature and difficult
to dewater. Lime had to be used with ferric sulfate to raise the pH
and prevent the formation of highly colored iron-lignin and iron-tannin
compounds. Lime was used with the alum to furnish the alkalinity neces-
sary to precipitate the aluminum compounds.

Research by the National Council for Air and Stream Improvement and by
several kraft mills further confirmed that color could be successfully
removed from combined kraft and bleach effluents by lime precipitation.
The sludge that was formed was found difficult to dewater to a dryness
suitable for reburning in the kiln. Berger and Brown (7) reported on
an attempt to alleviate the sludge problem resulting from color removal
by lime. 1In laboratory and bench-scale pilot plant experiments, bleach
plant caustic extract from a kraft mill was treated by application to
a precoat of hydrated lime on a rotary vacuum filter. A reaction be-
tween lime and lignin occurs at the surface of the precoat, thus form-
ing a film that can be doctored off to expose a fresh reactive surface.
Although color removal in excess of 95% was obtained, cracking of the
precoat during full pilot scale trials prevented further development

of this method.

Clarke and Davis (22) investigated color removal from a kraft mill
chlorination stage bleaching waste. Coagulants teste? were AlC%3,

Aly (804)3, and Fey(S04)3. The pH of the AlCl3 solution was.adjusteq
by saturated Ca(OH),, whereas the pH of the.A}z(SO4)3 was ad;usted with
0.1N NaOH. Polyelectrolytes or activated silica were added in some
trials. The removal of total carbon (TC) and color in both systems

65



using A1*3 was found to be at an optimum in the pH range of 5 to 6, de-
pending on salt dosage. 1In the A15(SO4)3 - NaOH system 87% of the color
and 40% of the TC were removed by a dosage of 61 mg/l of aluminum ion.
In the AlClg - Ca(OH))p system 91% of the color and 42% of the TC were
removed by a dosage of 40 mg/l of aluminum ion.

The removal of color and TC by Fe,(S0O4)3 is optimum in the pH range of
3.5 to 4.5 depending upon the salt dosage. At a pH of 4.5, a dosage of
112 mg/1 iron is reported to remove 85% of the color and 487 of the TC.

It was found that neither silica nor organic polyelectrolytes had any
significant effect on TC or color removal. However, both promoted floc-
culation and improved settling.

Smith and Christman (21) have also investigated color removal by coagu-
lation. They investigated the use of alum and ferric chloride without
the use of coagulant aids to treat sulfite waste, kraft waste (hardwood
and softwood) and bleach plant caustic extract from hardwood kraft
bleaching. It was found that both alum and iron coagulation of kraft
wastes resulted in a dense rapidly settling coagulum. Optimum pH was
found to 3.9 for ferric chloride and 5.3 for alum, whereas the optimum
dosage was found to be a linear function of the initial color. Optimum
pH and dosage resulted in about 927 color removal from the kraft wastes
by alum and about 957 by ferric chloride.

Iron and alum coagulation of sulfite waste was not as effective as it

was for kraft waste., Optimum dosages of alum resulted in only 67% color
removal from sulfite pulping wastes. Trials with ferric chloride greatly
intensified the color. When iron salts are used as coagulants, some of
the color molecules react with iron to produce a highly colored complex.
Although over half the initial color causing substance is removed (based
on carbon measurement), the final effluent is more colored than the
influent.

A recent investigation (47) has utilized various chemicals including
mineral acids, various metal salts, waste pickling liquor, waste from
alum manufacture, waste from aluminum ore processing, and alum. Alum
was preferred by the investigator because of good color and B.0.D, re-
duction possible with it, and because it is present in the water treat-
ment plant and in the paper machine effluents (101). The alum precipi-
tation reduces the color of total mill effluent to a level where reuse,
except perhaps in bleached grades, appears to be possible. Reduction
in five day B.0.D., by alum precipitation was as follows: caustic bleach
effluent, 80%; strong waste effluent 35 to 80% with an average of 50%;
paper mill effluent 257%; size press and coating effluent, 50%; combined
mill effluent, 25 to 80% with an average of 35 to 40%.

Some investigations have been made on the effect of specific white
water components on the capability of coagulation. As mentioned before,
Rebhun, et al. investigated the coagulation and clarification of white
water containing pre-gelatinized starch (86). They found that pre-
gelatinized starch caused a stable colloidal dispersion that could not

66



be broken by conventional inorganic or
reported the adverse effects on coagulation due to effluents from the
coating operation. Coating room losses counteract the effectiveness of
coagulants and cause increased chemical consumption as well as erratic
r?sults. Various authors have also reported that flocculants and reten-
tion aids were found to be inefficient in the presence of low concentra-
tions of hypochlorite-oxidized starch (109). It is also reported that
black liquor in waste has a dispersing effect on the solids, resulting
in large dosage requirements of coagulants (92).

polymeric coagulants. Caron (18)

Lime Treatment Development and Demonstration

1. Review

Interest in the utilization of chemical treatment methods such as coagu-
lation and precipitation for pulp and paper mill wastewater treatment has
generally been aimed at removal of color, which is not amenable to biolog-
ical degradation. Early laboratory investigations utilized coagulants

and adsorbents that are known to be successful in color removal from
natural waters (5).

As described in the preceding part of this section, various chemical
treatment methods have been investigated and varying degrees of color
removal were reported. Critical examination of the results showed that
in all cases the quantity of chemicals needed to achieve the desired
color removal resulted in excessive costs (73). In addition to the costs,
certain technical problems became apparent. The greatest technical prob-
lem proved to be the large wvolume of gelatinous, difficult-to-dewater
-sludge that was formed. In addition to sludge disposal difficulties,

some of the chemicals investigated would require corrosion resistant
equipment.

Of more than 30 coagulants and adsorbents that were screened, it was
determined that hydrated lime offered the best potential as a color re-
ducing chemical for pulp and paper effluents (5). Lime was chosen for
the following reasons: (l) ready availability and low cost; (2) highly-
developed recovery techniques, using conventional recovery equipment
available at kraft mills; and (3) the possession, by kraft operating
personnel, of the necessary background and knowledge to successfully
operate lime and recovery processes.

Further laboratory and pilot plant investigation of color removal from
bleach plant caustic effluent by a minimum lime dose resulted in a gelat-
inous lime-organic sludge which could not be dewatered (73). An attempt
to overcome the poor filterability of the lime-organic sludge led to
development of the surface reaction technique. The surface r?action
technique and the problem of precoat cracking were discussed in the

previous section.

Further consideration of the sludge dewatering problem led to the devel-
opment of . the massive lime treatment process by the National Council (63).
The massive lime treatment and the limited lime treatment processes

67



developed by Interstate Paper Company, Continental Can Company, and
Georgia Pacific Corporation will be discussed separately, although
all of these treatments utilize lime for color removal from pulp and
paper waste water.

2. Massive Lime Treatment

The poor dewatering properties of lime-organic sludges resulting from
limited lime dosages are caused by the organic matter that reacts with
the lime to give insoluble calcium-organic compounds or that reacts

and is adsorbed on the surface of the calcium hydroxide particles.

The large lime requirements of the kraft chemical recovery operations
provide a suitable source for obtaining lime concentrations sufficiently
large so that the dewatering properties of the sludge can be enhanced

by thepresence of a large amount of Ca(OH)2 particles which make the
sludge denser and more easily filtered (63).

Since most of the lime so used for color removal would still be chem-
ically available, it was suggested that the lime mud from the color re-
moval step could be used in recausticizing green liquor. The available
calcium hydroxide would be utilized for the conversion of the sodium
carbonate to scedium hydroxide, while the lignin color bodies, which are
soluble at the higher pH, would re-dissolve in the white liquor. It
was expected that the dissolved organic matter would not be detrimental
to the cooking properties of the white liquor, since it is common prac-
tice to dilute the concentrated white liquor with black liquor.

The considerations outlined in the previous paragraphs led to the devel-
opment of the massive lime process, which is diagramed in Figure 5.
Basically, the process consists of slaking and reacting the mill's total
lime requirement with the highly colored caustic stage bleach effluent,
settling and dewatering the resulting sludge, then using this sludge

to causticize green liquor (63).

Laboratory and pilot plant tests showed the proposed process to be
capable of removing 88 to 99% of the color, and 36 to 57% of the B,0.D.
Clarification and filtration of the lime-organic sludgewas reported as
good (6).

Recausticizing efficiencies in mill tests ranged from 60 to 88% compared
to normal mill practice of 67 to 87%. Organic-laden white liquor pre-
pared by this process was used to cook pine and hardwood chips in pilot-
scale digesters. The experimental pulps were tested and no significant
differences in pulp quality were found.

Over 90% of the calcium in the decolorized filtered effluent was recovered
in laboratory and mill pilot tests by adding CO2 to convert the soluble